
Group: Piaggio FOCS

Engine: LDW 1204/P   Drawing: A

INTAKE AND EXHAUST

POS. CODE DESCRIPTION Qty

  1 2486.257 inlet manifold 1

  2 9730.032 screw M 8 X 45 5

  3 4420.082 inl.manifold gasket 1

  4 9732.064 screw M 8 X 30 4

  5 6780.028 stud M 8 X 55 (67) 8

  7 3240.163 nut M  8 8

  8 4420.070 eXh.manifold gasket 4

  9 2486.219 eXhaust manifold 1

 11 9730.035 screw M 8 X 65 1

 12 9599.157 pipe 1

 13 9732.063 screw M 8 X 35 1

 14 3866.112 inlet flange 1

 15 4501.081 gasket 1

 16 9732.074 screw M 8 X 20 2

 17 1770.056 bolt M 8 X 1,25 X 18 2

 19 3240.165 nut M 8 2

 20 4501.118 gasket 1

 22 6780.171 stud M 8 X 22 2

 23 7565.007 washer diam. 8 4

 24 «–––––» bracket - supplied by Piaggio 0

 27 2501.136 hollowstud 4

 28 «–––––» hollowstud 0
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